
1 

 

A review of polymeric membranes and processes for potable water reuse 
David M. Warsingera,b, Sudip Chakrabortyc,d, Emily W. Towa, Megan H. Plumleee, Christopher Bellonaf, 
Savvina Loutatidoud,  Leila Karimig,h, Anne M. Mikelonisi, Andrea Achillij, Abbas Ghassemig, Lokesh P. 
Padhyek,  Shane A. Snyderj,l, Stefano Curcioc, Chad Vecitisb, Hassan A. Arafatd, John H. Lienhard Va  

 
a     Rohsenow Kendall Heat Transfer Laboratory, Department of Mechanical Engineering 

Massachusetts Institute of Technology, 77 Massachusetts Avenue, Cambridge MA 02139-4307 
USA 

b  Harvard School of Engineering and Applied Sciences, 29 Oxford Street, Cambridge, MA 02138, 
USA    

c      Laboratory of Transport Phenomena and Biotechnology, Department of Computer Engineering, 
[...]
reuse (DPR) is the direct addition of reclaimed wastewater to a drinking water treatment plant’s 
influent (referred to as “raw water augmentation”) or a drinking water distribution system 
(“treated drinking water augmentation”, Figure 1a). Indirect potable reuse (IPR) is the planned 
addition of purified wastewater (i.e., reclaimed wastewater) to an environmental buffer, 
namely a surface water reservoir (“reservoir water augmentation”) or groundwater aquifer 
(“groundwater augmentation”) [7], that is subsequently used for a drinking water supply 
(Figure 1b).  In addition, de facto potable reuse (i.e., unplanned potable reuse) refers to the 
production of drinking water from wastewater-impacted water resources (Figure 1c). De facto 
potable reuse is common [8] and often unavoidable in major river systems such as adjacent to 
the Mississippi and Nile River (in the U.S. and Egypt, respectively).  

As one implementation of IPR, water agencies may also inject or infiltrate reclaimed water at 
locations in between the ocean and drinking water production wells to slow or reverse seawater 
intrusion into coastal aquifers. While de facto potable reuse and IPR have been practiced for some 
time, DPR has more recently become a technically and (to a lesser extent) socially viable reuse option 
in many geographies world-wide [4].  

 

 

 



 7 

 
Figure 1a. Schematic diagram of direct potable reuse (DPR). Treated water is sent 
directly back into the distribution system. 

          
Figure 1b. Schematic diagram of indirect potable reuse (IPR). An intermediate potable water source 

(bottom right, in red circle) acts as an environmental buffer and makes the process indirect.  

 

Distribution	System

Advanced	Water	
Treatment	Plant

Wastewater Treatment 
Plant (WWTP)

Direct	supply	of	
reused	water

Potable Use 

Distribution	
System

Water	Treatment	
Plant	(WTP)

Reservoir	or	Basin	
Source

Advanced	Water	
Treatment	Plant

Wastewater Treatment 
Plant (WWTP)

Potable Use 

Indirect



 8 

 

 

 

 
Figure 1c. Schematic diagram of de facto potable reuse (unplanned potable reuse). Note 
the discharge into a water source without as thorough treatment. 

 

1.2 Potable Reuse History  
The purification of wastewater has been examined as a means of augmenting conventional 

drinking water supplies for over 100 years [1]. In the 1920s, the Los Angeles Department of Water and 
Power constructed a wastewater purification plant to accommodate increased water demand due to 
rapid development and the lack of additional water supplies prior to access to Colorado River water 
[6]. By the 1930s, spreading basins were being used to augment groundwater with the effluent of a 
wastewater treatment in Southern California [1]. In 1968, the first DPR scheme was constructed in 
Windhoek, Namibia; in the years following, numerous IPR projects were established globally [7].  It was 
not until 1977 that membranes became an integral component of potable water reuse applications, 
when RO membranes were first used to purify wastewater at Orange County Water District’s Water 
Factory 21 [7].  

As treatment technologies for potable reuse have evolved over 50 years, there has been a 
gradual shift away from traditional processes, such as lime softening, toward membrane filtration [6]. 
As the cost and performance of membrane products have improved, polymeric membranes played an 
increasingly important role in potable reuse [9]. Polymeric membranes are now used to remove 

Potable Use Distribution	
System

Water	Treatment	
Plant	(WTP)

Water	SourceWastewater Treatment 
Plant (WWTP)

Discharge

Unplanned	(De	facto)	Potable	Reuse



 9 

colloidal and dissolved materials in most potable reuse facilities.  In the last 20 years, the number of 
IPR and DPR projects employing membrane technologies has increased significantly in the U.S., 
Australia, Singapore, and South Africa (Table 1).  Globally, water reuse for potable and non-potable 
applications continues to be a critical water resource (Figure 2.), and has reached approximately 32 
million m3/day [10].  

 

 
Figure 2. Planned water reuse share of market. Data from [10]. 

 

1.3 Treatment Processes 
Years after the first application of reverse osmosis (RO) for wastewater purification at Orange County 
Water District, California, a treatment train consisting of microfiltration (MF) or ultrafiltration (UF) 
followed by RO and an advanced oxidation process (AOP) has emerged as an industry standard for 
many potable reuse applications Figure 3 [8]. The RO and AOP components are referred to as “full 
advanced treatment” (FAT), which is defined as the treatment of an oxidized wastewater using RO and 
an oxidation treatment process (e.g., UV/AOP). The use of MF/UF in front of RO is referred to as an 
integrated membrane system (IMS) where MF/UF acts as pretreatment to RO [7]. In Figure 3, the steps 
shown prior to membrane treatment help reduce membrane fouling, and the steps after (e.g., AOP) 
break down small neutral organic compounds that pass through the RO process. FAT and IMS are 
favored for many potable reuse projects due to high removal efficiencies of microbial pathogens, 

Industrial reuse
20% Indirect potable 

reuse
2%

Non-potable 
urban uses

9%

Agricultural 
irrigation

34%

Landscape 
irrigation

21%

Recreational 
reuse

2%

Environmental 
enhancements

8%

Groundwater 
recharge

2%
Other

2%



 10 

organic and inorganic contaminants, and other constituents relative to potable water production (e.g., 
particles, inorganic nitrogen, and dissolved solids; see Table 1) [11]. Post-treatment disinfection at 
current IPR and DPR facilities may be accomplished through the UV or UV-AOP processes. For 
groundwater and reservoir augmentation systems, post-treatment chlorine disinfection is generally not 
implemented as the water is sent to an environmental buffer. Primary disinfection for current DPR 
systems is typically performed downstream at the water treatment plant treating potable reuse 
treatment system effluent [11]. Additionally, chloramine residual is often applied before the RO 
membranes in order to minimize membrane biofouling, and is used instead of the stronger biocide 
chlorine due to polyamide RO membrane sensitivity [3]. Water stabilization (adding chemicals like 
calcium hydroxide) as a final step is often done to minimize distribution pipe corrosion.  

 

 

 
 

Figure 3. Schematic diagram of an industry standard potable reuse plant with MF-RO-UV-AOP, which 
employs low-pressure filtration (MF) followed by RO and UV advanced oxidation. To represent other 

Primary	Treatment Secondary	Treatment 

Tertiary	Treatment Disinfection Microfiltration 

Reverse	Osmosis UV-AOP Degas/Lime 



 11 

conventional wastewater treatment processes, before the membrane steps, are settling tanks (primary 
treatment), aeration followed by settling for biological activated sludge (secondary treatment), and 
sand filtration (tertiary).  The step UV-AOP (ultraviolet and advanced oxygenation processes) includes 
hydrogen peroxide or alternative oxidants, and the final step for water stabilization includes processes 
such as degassing and lime dosing (shown) intended to increase the water’s pH and alkalinity.  

 

Compared to alternative unconventional water resources such as seawater desalination and 
water importation, potable water reuse generally requires less energy and is less costly [12, 13]. 
Although the FAT has become the backbone of most planned potable reuse projects and many 
consider it the standard for potable reuse worldwide, a number of drawbacks are associated with its 
implementation.  Thus, alternative treatment trains may be used [14]. One such variation is to omit 
biologically activated carbon (BAC) from tertiary treatment plant, instead using other means for 
biological nutrient removal, which is often combined with ultrafiltration (UF) instead of microfiltration 
(MF). As another variation, biologically activated filtration may be used after RO and UV to remove 
byproducts of disinfection. Some trains even lack salinity control, omitting RO membranes. However, 
RO membranes are rarely omitted for direct potable reuse. Overall, several aims are always 
accomplished regardless of whether FAT or an alternative treatment train is used for potable reuse: 
physical removal, oxidation, and chemical inactivation [15]. 

 

Table 1. Summary of major potable water reuse projects [11]. 

Utility Location 
Membrane 
processes 

Additional treatment 
processes Capacity 

Began 
operating Purpose 

Orange County 
Water 

District/Orange 
County Sanitation 

District 

Fountain 
Valley, CA, 

U.S. 
MF-RO 

Prescreening, UV-
AOP, decarbonation, 

stabilization 

3.8E5 m3/d 

(100 MGD) 

2008 in 
current 

form 

Seawater intrusion 
barrier, groundwater 

augmentation 

City of Scottsdale Scottsdale, 
AZ, U.S. MF-RO 

Pre-ozonation, UV 
disinfection, 

decarbonation, 
stabilization 

9.5E4 m3/d 

(25 MGD) 
1998 Groundwater 

augmentation 

West Basin 
Municipal Water 

District 

Carson, CA, 
U.S. MF-RO 

Prescreening, pre-
ozonation, UV-AOP, 

decarbonation, 
stabilization 

5.6E4 m3/d 

(15 MGD) 
1995 

Seawater intrusion 
barrier, groundwater 
augmentation, boiler 

feed water 

Water 
Replenishment 

District of 
Southern 
California 

Lakewood, 
CA, U.S. 

MF-RO with 
secondary 

RO 

UV-AOP, 
decarbonation, 

stabilization 

3E4 m3/d 

(8 MGD) 
2003 

Seawater intrusion 
barrier, groundwater 

augmentation 

Los Angeles 
Department of 
Public Works 

Los Angeles, 
CA, U.S. MF-RO Decarbonation, 

stabilization 
1.7E4 m3/d 

(4.5 MGD) 
2002 

Seawater intrusion 
barrier, groundwater 

augmentation 



 12 

Singapore Public 
Utility Board Singapore MF-RO 

UV disinfection, 
decarbonation, 

stabilization 

>1.9E5 
m3/d 

(>50 MGD) 
2003 Reservoir 

augmentation 

Colorado River 
Municipal Water 

District 

Big Spring, 
TX, U.S. MF-RO UV-AOP 

7.6E3 m3/d 

(2 MGD) 
2014 Direct potable reuse 

Southeast 
Queensland 
Water (SEQ) 

 

Queensland, 
AU MF-RO Pre-sedimentation, 

UV-AOP, stabilization 
6.4E4 m3/d 

(17 MGD) 
2007 

Reservoir 
augmentation, 
industrial use 

Southeast 
Queensland 
Water (SEQ) 

 

Queensland, 
AU MF-RO Pre-sedimentation, 

UV-AOP, stabilization 
7E4 m3/d 

(18.5 MGD) 
2008 

Reservoir 
augmentation, 
industrial use 

Southeast 
Queensland 
Water (SEQ) 

 

Queensland, 
AU MF-RO Pre-sedimentation, 

UV-AOP, stabilization 
9.8E4 m3/d 

(26 MGD) 
2008 

Reservoir 
augmentation, 
industrial use 

Beaufort West 
Municipality 

Western 
Cape, S.A. UF-RO Coagulation, media 

filtration, UV-AOP 
2.2E3 m3/d 

(0.6 MGD) 
2010 Direct potable reuse 

George 
Municipality 

Western 
Cape, S.A. UF Unknown 

9.8E3 m3/d 

(2.6 MGD) 
2010 Drinking water 

augmentation 

Mossel Bay 
Municipality 

Western 
Cape, S.A. UF-RO Unknown 

4.9E3 m3/d 

(1.3 MGD) 
2010 Industrial water 

production 

City of San Diego San Diego, 
CA, U.S. MF/UF-RO UV-AOP, ozone 

3.8E3 m3/d 

(1 MGD) 
2011 Drinking water 

augmentation 

Cloudcroft Water 
and Wastewater 

Department 

Cloudcroft, 
NM, U.S. 

MBR-RO + 
UF UV-AOP, GAC 

3.8E2 m3/d 

(0.1 MGD) 
2007 Direct potable reuse 

 

 

 Overall, the widespread use of RO membranes in potable reuse applications is due to: 1) 
demonstrated success in multiple installations worldwide enabling technology familiarity in a risk-
averse industry responsible for protecting public health; 2) ability to handle variable input (i.e., 
operational reliability); 3) modularity; and 4) the very high quality of the product water, particularly 
with respect to pathogens, dissolved salts characterized as total dissolved solids (TDS; typically >99% 
removal), and wastewater-derived organic contaminants such as pharmaceuticals (removal varies, but 
typically >90%) [16-18].  While high pathogen removal is expected, current regulatory structures often 
give little or no disinfection credit for RO due to limitations in monitoring membrane integrity.  Major 
advantages of membrane-based treatment systems over conventional processes for potable reuse 



 13 

include small footprints, modular designs, synergistic combinations with other treatment processes 
[19], fewer treatment stages and the ability to reject compounds that other processes cannot eliminate 
[20]. 

 

2. Membrane Technologies 
Although the secondary or tertiary treated wastewater used as a source water for potable reuse 

applications may be of acceptable quality for environmental discharge and non-potable uses, it may 
still contain a wide range of undesirable constituents including [21]:  

i. Conventional pollutants, e.g., suspended solids, colloids, nitrogen, metals, phosphorus, inorganic 
salts and pathogens 

ii. Unconventional pollutants, e.g., oxyhalides and refractory organics 

iii. Emerging contaminants, e.g., pharmaceuticals, plasticizers, pesticides, degradation by-products 
of detergents, and endocrine disrupting compounds (EDC’s).  

 

The principle of most membrane separations is the selective filtration of influent through pores 
of different sizes [22].   Figure 4 summarizes the separation performance of these membrane types 
based on the size ranges of certain common constituents found in water and the effective pore size of 
the membrane [23]. As the practice of potable reuse becomes more common, removal of pathogens 
and chemical contaminants will be an ongoing area of focus, and new treatment requirements may be 
on the regulatory horizon. The removal of target constituents from an aqueous solution by polymeric 
membrane systems can vary significantly and depends on many factors including constituent 
physicochemical properties, membrane type, and operational conditions [23].  The World Health 
Organization guidance document for potable water reuse provides recommended contaminant 
removal criteria [24].   

 Membrane processes can be classified into different categories, based on different criteria 
including membrane configuration, type of membrane materials, driving force, separation mechanism, 
and size range of constituents removed. The latter is dictated by the membrane’s pore size or 
molecular weight cut-off (MWCO) [22]. Four main membrane types, as noted previously, are 
commonly used to treat wastewater to potable standards and are classified in order of decreasing pore 
size [22, 25]. As the pores get smaller the processes need more driving force. The technologies are 
often classified as low pressure (MF, UF) and high pressure (NF, RO) [22, 26]. 

 

 

 

 

 



 14 

 
Figure 4.  Membrane separation processes, pore sizes, molecular weight cut-off (MWCO) and examples 
of sizes of solutes and particles. (modified from [20], Copyright 2009 Reproduced with permission from 
Elsevier)  

For easier reference, a schematic diagram summarizing the most important constituents rejected by 
each membrane type is shown in Figure 4. For a better understanding of the role of membranes in 
potable water reuse, the fundamentals of the most important membrane technologies used within the 
context of advanced wastewater treatment are briefly discussed in the following sections.  

 

 

 

2.1 Microfiltration and Ultrafiltration 
Microfiltration (MF) and ultrafiltration (UF) are classified as low-pressure (<2 bar) processes. 
Separation by MF mainly occurs through sieving and, due to the relatively large pore size 
(approximately 0.1 to 1.0 μm), is mainly limited to the removal of suspended solids or particles, 
bacteria and, to lesser extent, organic colloids [16]. UF membranes also mainly operate through sieving 
but have a wider separation range than MF and depending on the pore size (generally between 0.01 
and 0.1 μm), can remove particles, pathogens, viruses, and colloids. Potable reuse treatment (as shown 
in Table 1) commonly employs MF or UF for pathogen removal and as pretreatment for the NF or RO 
process.  This pretreatment is critical to maintaining the integrity of the NF/RO system. The rejection 